
 

 
 

Barry’s Bay              
Wastewater System 

2013 Annual Report 
 
 
 

 
 
 
 

Prepared By 
Vanessa Greatrix 

Process and Compliance Technician 
Ottawa Valley Hub 

 

 

  

This report has been prepared to meet the requirements set out in the facility Certificate of Approval 
#2702-7TKNBE issued August, 31, 2009. 



 

Table of Contents 
Compliance Report Card ..................................................................................... 1 

System/Process Description ................................................................................ 2 

Primary Treatment ...................................................................................................................... 2 

Chemical Addition ....................................................................................................................... 2 

Secondary Treatment .................................................................................................................. 3 

Tertiary Treatment ...................................................................................................................... 4 

Solids Handling ............................................................................................................................ 4 

Septage Receiving ....................................................................................................................... 5 

Proposed Alterations, Extensions, or Replacement to Works .............................. 5 

Treatment Flows ................................................................................................. 6 

Raw Flow (m3/d) ......................................................................................................................... 6 

Annual Comparison (m3) ............................................................................................................ 6 

Leachate Flow (m3/d) ................................................................................................................. 6 

Septage Flow (m3/d) ................................................................................................................... 6 

Effluent Quality Assurance or Control Measures ................................................. 7 

Effluent Quality ................................................................................................... 8 

CBOD5 ......................................................................................................................................... 8 

Total Suspended Solids ............................................................................................................... 9 

Total Phosphorus ........................................................................................................................ 9 

Total Ammonia Nitrogen ........................................................................................................... 10 

Un-Ionized Ammonia ................................................................................................................ 10 

E-coli .......................................................................................................................................... 11 

pH .............................................................................................................................................. 11 

Acute Lethality .......................................................................................................................... 11 

Leachate Quality ............................................................................................... 11 

Septage Quality ................................................................................................ 11 

Operating Problems .......................................................................................... 12 

Biosolids ........................................................................................................... 13 



 

Hauled Volumes (m3) ................................................................................................................ 13 

Annual Comparison (m3/year) .................................................................................................. 13 

Quality ....................................................................................................................................... 14 

Field Summary ........................................................................................................................... 14 

Summary of Complaints .................................................................................... 14 

Summary of Bypass/Overflows ......................................................................... 14 

Summary of Spills/Abnormal Discharges........................................................... 14 

Maintenance..................................................................................................... 15 

Maintenance Highlights ............................................................................................................ 15 

Calibration ........................................................................................................ 15 

 

 
 
Appendix A – Facility Performance Report 
Appendix B – Biosolids Quality Report 
 
 
 



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2013 Annual Report 
Rev.: 0 Issued: 02-Feb-2014 P a g e  | 1 

 

Compliance Report Card 

Compliance Event # of 
Events Details 

Ministry of Environment Inspections 1 There were no actions required as a result of this 
inspection 

Ministry of Labour Inspections 0  

Effluent Parameter Exceedances 5 

3 Effluent phosphorus 

1 Effluent pH 

1 Effluent Acute Lethality 

Bypass/Overflows 0  

Community Complaints 1 Back-up in collection system 

Spills/Abnormal Discharge 1 Caused by collection blockages 

 

  



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2013 Annual Report 
Rev.: 0 Issued: 02-Feb-2014 P a g e  | 2 

 

System/Process Description  
The Barry’s Bay Wastewater Treatment System is designed to accept 1250 m3/day of raw sewage.  
There are three (3) sewage pumping stations that collect raw sewage from the community and convey 
the raw sewage to the treatment system.  Flow is conveyed to the treatment plant from the Lakeshore 
Drive Pumping Station. 

Primary Treatment 
The raw flow passes through a screw auger and grinder mechanism.  This screw is designed to remove 
debris too large to fit through the screen.  The debris is taken to landfill.  The flow continues through grit 
channels which are designed to reduce the flow velocity to allow the heavy in-organics time to settle. 

 

Chemical Addition 
Sodium Hydroxide (Caustic Soda) is added to the process for Alkalinity and Phosphorus control.  This 
chemical was changed from Sodium Hydroxide to PHAS 8 on May 3, 2012. 

 



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2013 Annual Report 
Rev.: 0 Issued: 02-Feb-2014 P a g e  | 3 

 

Secondary Treatment 
The flow is then split between two (2) train Sequencing Batch Reactor (SBR) Systems.  The flow enters a 
series of tanks the first being an Anaerobic Tank.   

 

The next tank is an ISAM or an Anoxic Tank and the third tank is an SBR.  Each SBR uses fine bubble 
aeration and has automatic return activated sludge capabilities.   

 

During an SBR “Decant Cycle” the clear effluent is drained to an equalization tank and pumped to the 
tertiary filters.  The sludge from the bottom of the aeration is either returned to the Anoxic Tank or 
wasted to the Anaerobic Tank. 

    



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2013 Annual Report 
Rev.: 0 Issued: 02-Feb-2014 P a g e  | 4 

 

Tertiary Treatment 
The flow enters into a continuous backwash, up-flow, deep bed sand filter.   

 

The filtrate is disinfected using ultraviolet light and discharged to Kamaniskeg Lake. 

 

Solids Handling 
Solids from the Primary tank are pumped to the aerated digester system.  Once the solids have been 
aerated and the process turned from anaerobic to aerobic, they are pumped into the sludge holding 
tank.   

 



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2013 Annual Report 
Rev.: 0 Issued: 02-Feb-2014 P a g e  | 5 

 

Septage Receiving 
The Barry’s Bay Treatment Plant also has a Septage Receiving Station.  The process includes screening, 
flow meter, aeration and odour control.  It also has the ability to allow operations staff to adjust the 
flow into the treatment process. 

 

Proposed Alterations, Extensions, or Replacement to Works  
The construction project team are working through and will continue to work through the outstanding 
facility deficiencies.   

  



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2013 Annual Report 
Rev.: 0 Issued: 02-Feb-2014 P a g e  | 6 

 

Treatment Flows 

Raw Flow (m3/d) 

 

Annual Comparison (m3) 

 

Leachate Flow (m3/d) 
There was no leachate accepted at this facility in 2013. 

Septage Flow (m3/d) 
There was no septage accepted at this facility in 2013. 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec 
Limit 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 1250 
Average Daily Flow (m3/d) 445 413 509 526 504 494 511 466 478 423 366 395 

0 

200 

400 

600 

800 

1000 

1200 

1400 

2005 2006 2007 2008 2009 2010 2011 2012 2013 
Total Annual Flow 191657 164933 163594 151373 190258 178790 178326 166031 168325 

0 

50000 

100000 

150000 

200000 

250000 



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2013 Annual Report 
Rev.: 0 Issued: 02-Feb-2014 P a g e  | 7 

 

Effluent Quality Assurance or Control Measures 
The Madawaska Valley facilities are part of OCWA’s operational Ottawa Valley Hub.  The facilities are 
supported by hub, regional and corporate resources.  Operational Services are delivered by OCWA staff 
who live and work in the community. 

OCWA operates facilities in compliance with applicable regulations.  The facility has comprehensive 
manuals detailing operations, maintenance, instrumentation, and emergency procedures.  All 
procedures are treated as active documents, with annual reviews. 

OCWA has additional “Value Added” and operational support services that the Madawaska Valley 
Township benefits from including: 

• Access to a network of operational compliance and support experts at the regional and 
corporate level, as well as affiliated programs that include the following: 

o Quality & Environmental Management System, Occupational Health & Safety System 
and an internal compliance audit system. 

o Process Data Collection (PDC) facility operating information repository, which 
consolidates field data, online instrumentation, and electronic receipt of lab test results 
for reporting, tracking and analysis. 

o Work Management System (WMS) that tracks and reports maintenance activities, and 
creates predictive and preventative reports. 

o Outpost 5 wide-area SCADA system allows for process optimization and data logging, 
process trending, remote alarming and optimization of staff time. 

• Client reporting which includes operational data, equipment inventory, financial statements, 
maintenance work orders, and capital status reports 

• Site-Specific Contingency Plans and Standard Operating Procedures 
• Use of accredited laboratories  
• Access to a network of operational compliance and support experts at the hub, region and 

corporate level 
• Additional support in response to unusual circumstances, and extra support in an emergency. 
• Use of sampling schedules for external laboratory sampling 

  



Ontario Clean Water Agency – Barry’s Bay Wastewater System – 2013 Annual Report 
Rev.: 0 Issued: 02-Feb-2014 P a g e  | 8 

 

Effluent Quality 
The limits are based on requirements in the facilities Certificate of Approval.  Laboratory samples are 